
38

1 2

3

4

5

6

6

7

8

8

9

10

11

12

13

14

16

16

17

18

19
19

20

21

22

23
24

25

26

26

27

27

28

29

30

3131

32

33
33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51
52

53

54
55

56

57

58

59

60

61 63

64

65

66

67

68

69

70

71
72

73

74

75

76

77

78

79

80

81

Solution system (EDS / ECOFLEX)
BR850CS Ecoflex

2015.05.19
2016.06.08



39

Solution system (EDS / ECOFLEX)
BR850CS Ecoflex

2015.05.19
2016.06.08

Pos. Artikel-Nr. Menge Variante Notes
1 56255076 1 Frischwasserverschlusszu BA 530
2 56368776 1 Dichtung Frischwasser-verschluss zu BA 5
3 56372673 2 BOOT, BATTERY POST [1]
4 56468553 1 Buchse
5 56001939 4 Flachdichtung 5/16
6 56001954 5 WSH FLT SAE 10
7 56002733 2 002733N PHIL 10-24 X .88
8 56002035 4 002721X HD 5/16-18X.62
9 56002043 3 Schraube 10-24 x 38
10 56002066 3 Schraube
11 56002098 7 Scheibe
12 56002108 1 Schraube PAN HD PHIL 1/4-
13 56002171 4 Schraube   10-24
14 56002674 5 SCR PAN HD PHIL 10-24X1.0
16 56002760 13 Schraube 1/4 20 x 62
17 56002793 2 Schraube PAN PHIL 5/16-18
18 56002840 1 Nut  1/4  20
19 56002900 7 Schraube PAN PHIL 10-25x.
20 56002997 3 Schraube
21 56003178 3 Schraube HEX THD TO HD
22 7-82-00050 1 Sitzschalter BR 1300 S [2]
23 56003268 2 Ring
24 56003389 3 MutterHEX NYL LOC M8-1.25
25 56009002 2 UNTERLEGSCHEIBE, FLACH
26 56009122 4 Unterlegscheibe
27 56009205 4 U-Scheibe
28 56009206 4 Schraube TRUSS PHIL BLK
29 56046309 2 U-Scheibe
30 56050872 1 Abstandshalter
31 56112771 4 CLAMP HOSE SAE 10
32 56212014 1 Pumpe 36 V BR 600-800
32 56109588 1 Absperrventil [3]
32 56109587 1 PUMP HEAD ASSY [3]
33 56219932 8 Briede
34 56262180 1 Spiralschlauch 50x7
35 56263218 1 Schlauch
36 56383187 1 Fahrersitz [4]
37 56314066 1 Deckel, klein, f. Tank
38 56314069 1 Dichtung f. Deckel
39 56314147 1 Abscheider
40 56314155 5 Kabelklemme
41 56316526 1 Halterung f. Tank
42 56314223 1 Haubengestänge BR 700 S
43 56314253 1 Kabelkit
44 56314264 1 Halter f. Deckel
45 56314292 1 BAR  DISCONNECT
46 56314608 4 CLAMP  CABLE
47 56316656 2 BUMPER-FRONT
48 56316655 1 BUMPER-FRONT MIDDLE
49 56314644 1 ADAPTER PLATE
50 56390780 1 Bedienfeld, elektronisch [5]
50 56396189 1 Ersatzschlüsselzu 56396188 [3]
50 56396188 1 Schlüsselschalter [3]
50 56314713 1 Armaturenbrett BR 600 S [6]
51 56314757 1 Gelenkverschraubung
52 56314758 1 Schlauch T-Stück 1/2-14
53 56314787 1 HARNESS  CABLE [3]
53 56002768 2 1/4-20 NYLOC NUT
54 56314881 1 Klammer f. Ventil



40

Solution system (EDS / ECOFLEX)
BR850CS Ecoflex

2015.05.19
2016.06.08

Pos. Artikel-Nr. Menge Variante Notes
55 56314899 1 Wasserhahn zu BA550/650
56 56314904 1 Schlauch
57 56314863 1 HOSE CHEM RESISTANT
58 56314960 1 Abdeckhaube BR 800 S EDS
59 56316537 1 EDS-Dosiersystem [7]
59 56381100 1 Ecoflex-Set [8]
60 56314965 1 PVC-Schlauch
61 56390853 1 Frischwassertank
62 56390854 1 Kabelbaum [3]
63 56314973 1 Scharnier
64 56314980 1 Kabelbaum
65 56314983 1 T-Stück
66 56314985 1 Halterung f. Sitz
67 56316662 1 WELDT-SEAT MOUNT AXP
68 56316663 1 SPACER
69 56397215 1 MagnetventilBA 755/855
70 56397508 1 Steckverbinder
71 56266108 1 Spiralschlauch
72 56410162 1 Schlauch 7, Spirale
73 56442003 1 Kabelklammer
74 56469380 1 Kabelklammer
75 56478246 2 CABLE TIE  E00549 RE438BA
76 56109566 2 BARB 90 ELBOW 1/2 X 3/8 NPT
77 56900273 1 Schlauchnippel BA 800
78 56316209 1 Absperrventil
79 56264318 1 SCHLAUCH
80 56111385 1 Spiralschlauch 50 x 2.50
81 56002221 4 SCR HEX HD 5/16-18 X 1.00

Part Notes:
[1] - Battery cables are not included, but “Battery Connector Kit” (56314326) can be ordered separately if battery connectors are desired.
[2] - S2
[3] - NOT SHOWN
[4] - Seat 8-69-00022 has been replaced by Seat 56383187 in production. Please order Seat Kit 56383240 when replacing Seat 8-69-

00022.
[5] - 56314665 is OBSOLETE and replaced by 56390780. 56390780 is used on all models.
[6] - NOT SHOWN - TSBUS2006-932
[7] - Only used on EDS models.
[8] - Only used on EcoFlex models. EDS models are no longer in production and have been replaced by EcoFlex models.



41

Squeegee assembly
BR850CS Ecoflex

2015.05.19
2015.04.24



42

Squeegee assembly
BR850CS Ecoflex

2015.05.19
2015.04.24

Pos. Artikel-Nr. Menge Variante Notes
00 56601454 1 Absaugleiste [1]
00 56381501 1 SQUEEGEE ASSEMBLY 38-EU [2]
00 56390866 1 Saugleiste C [3]
00 56390830 1 Saugleiste D [4]
1 56002851 2 Mutter  NYL LOC-THIN SS5/
2 56002884 2 SCR HEX HD SS 5/16-18 X 1 [5]
3 56002907 2 NUT HEX NYL LOC SS 6-32 [6]
4 56002909 2 SCR PAN PHL  SS6-32X38 [6]
5 56002938 2 WSH FLT SAE SS 5/16
6 56003302 1 Schraube 5/16-18
7 56003792 1 Schraube
8 56009141 1 Mutter HEX JAM SS 5/16-18
9 56111444 2 Deckel f. Rad
10 56370711 2 Mutter
11 56471194 1 Klemme [6]
12 56601450 2 Rad 4,00 Od
13 56601495 1 Befestigung Vorne D [7]
13 56390824 1 Befestigung Vorne E [8]
14 56382698 1 CLAMP-BAND 34 IN ASSY [9]
14 56382699 1 CLAMP-BAND 38 IN ASSY [10]
15 56601499 2 Buchse
16 56382739 1 Sauglippen-Set, Gummi, rot [11]
16 56381984 1 BLADE-SQUEEGEE FR-RED GUM 38 [8]
16 56382741 1 Absaugleisten-Set [8]
16 56382742 1 Sauglippen-Set, Gummi, rot [12]
16 56382738 1 Absaugleisten-Set [13]
17 56390826 1 Befestigungsschiene [14]
17 56601496 1 Befestigung hinten [15]
100 56382740 1 Sauglippen-Set PU [16]
100 56382738 1 Absaugleisten-Set [17]
100 56382739 1 Sauglippen-Set, Gummi, rot [18]
101 56382743 1 Sauglippen-Set, PU [16]
101 56382741 1 Absaugleisten-Set [19]
101 56382742 1 Sauglippen-Set, Gummi, rot [20]

Part Notes:
[1] - (BR 850S)

 These squeegee assemblies include gum rubber blades. The squeegee tool casting is not available for sale separately. If you need to
replace the casting please order a complete squeegee assembly.

[2] - (BR 1050S)

This squeegee assembly includes a red gum rubber front blade and a gum rubber rear blade. The squeegee tool casting is not
available for sale separately. If you need to replace the casting please order a complete squeegee assembly.

[3] - (BR 850SC)

NOTE 3: These squeegee assemblies include red gum rubber blades. The squeegee tool casting is not available for sale separately. If
you need to replace the casting please order a complete squeegee assembly.

[4] - (BR 1050SC)

These squeegee assemblies include red gum rubber blades. The squeegee tool casting is not available for sale separately. If you need
to replace the casting please order a complete squeegee assembly.

[5] - EXPIRED USE 56003302
[6] - (before May 2012)
[7] - (BR 850S)
[8] - (BR 1050S)
[9] - (BR 850S after April 2012)
[10] - (BR 1050S after April 2012)
[11] - (BR 850SC)

Squeegee Blade Kits include both front  rear squeegee blades.
[12] - (BR 1050SC)

Squeegee Blade Kits include both front  rear squeegee blades.



43

Squeegee assembly
BR850CS Ecoflex

2015.05.19
2015.04.24

[13] - (BR 850S)

Squeegee Blade Kits include both front  rear squeegee blades.
[14] - (BR 1050S Models before July 2012)
[15] - (BR 850S Models before May 2012)
[16] - Squeegee Blade Kits include both front  rear squeegee blades.
[17] - (BR850S)

Squeegee Blade Kits include both front  rear squeegee blades.
[18] - (BR850SC)

Squeegee Blade Kits include both front  rear squeegee blades.
[19] - (BR1050S)

Squeegee Blade Kits include both front  rear squeegee blades.
[20] - (BR1050SC)

Squeegee Blade Kits include both front  rear squeegee blades.



44

Squeegee system
BR850CS Ecoflex

2015.05.19
2013.04.02

Resource notes:
NOTE 1: These squeegee assemblies include gum rubber blades. NOTE 2: These squeegee assemblies include
red gum rubber blades. NOTE 3: These parts were implemented in production as of November 2011 to increase
squeegee down pressure. Order Squeegee Spring Kit 56382634 to upgrade your machine to include this
improvement. NOTE 4: This squeegee assembly includes a red gum rubber front blade and a gum rubber rear
blade.



45

Squeegee system
BR850CS Ecoflex

2015.05.19
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 56412088 1 Bolzen zu BR 700
02 56412248 2 Scheibe
03 56453691 1 SPACER
04 56002491 1 Stopmutter 1/4-20
05 56002856 1 "Mutter Nyon LOC 5/16"""
06 56002883 1 Schraube SS1/4-20x75
07 56002663 2 SCR HEX HD 3/8-16x1.00
08 56002910 4 "Scheibe 3/8"""
09 56002938 1 WSH FLT SAE SS 5/16
10 56002951 2 NUT HEX NYL LOC 3/8-24
11 56003219 2 Mutter Zoll LOC SS 3/8 16
12 56003222 3 "Splint 0.125"" x 0.5"""
13 56003223 1 "Splint 0.148"" x 0.62"""
14 56003262 2 Ring
15 56003264 1 "Benzingring 0,5"""
16 56003486 1 Schraube 5/16 18x 4.00
17 56003656 2 "Bolzen 0.375"" x 2.25"""
18 56003696 2 Unterlegscheibe
19 56003713 2  Bolzen .38 X 3.75
20 56009103 2 Stopmutter 3/8-24
21 56009141 1 Mutter HEX JAM SS 5/16-18
22 56324505 6 BEARING FLANGE .376E00201
23 56381818 1 Buchse f. Segment
24 56316668 1 BRKT-SQUEEGEE MOUNT WELDT
25 56316667 1 BRKT-SQUEEGEE PIVOT WELDT [1]
26 56390857 1 Hebesenkmotor 36V [2]
27 56601454 1 Absaugleiste [3]
27 56390866 1 Saugleiste C [4]
27 56390830 1 Saugleiste D [5]
27 56381501 1 SQUEEGEE ASSEMBLY 38-EU [6]
28 56407303 1 Rändelmutter
29 56412124 2 Stützrolle
30 56412208 1 Rolle zu BR 700C
31 56412216 2 Zugfeder
32 56390818 1 Seilzug
33 56601442 1 Spindel
34 56601460 2 Gestänge
35 56601463 1 Unterlegscheibe
36 56601469 2 Endstück
37 56601512 2 Schlauch
38 56316669 1 BRACKET-CABLE
39 56382624 1 Federmutter [7]
39+40 56382634 1 KIT-SQUEEGEE SPRING ADGRESSOR
40 56382637 2 Gewindestange [7]
41 56390851 1 Halter f. Absaugleiste [8]

Part Notes:
[1] - NOTE 5
[2] - M2
[3] - (BR 850S) NOTE 1
[4] - (BR 850SC) NOTE 2
[5] - (BR 1050SC) NOTE 2
[6] - (BR 1050S) NOTE 4
[7] - NOTE 3
[8] - NOTE 6



46

 
 

 

FRONT

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27
28

29

30

31

32
33

34

35
36

37

38 39

40

41

42

1119

19 25

18
25

5

43
44

45
6

46

10

47
48

49
50

Machines built after
November 2015

Steering column assembly
BR850CS Ecoflex

2016.09.27
2016.10.03



47

Steering column assembly
BR850CS Ecoflex

2016.09.27
2016.10.03

Pos. Artikel-Nr. Menge Variante Notes
1 56001879 3 U-SCHEIBEN
2 56001939 2 Flachdichtung 5/16
3 56001958 2 SCR SOC SET 3/8-16 X .50
4 56002063 4 "U-Scheibe 3/8"""
5 56002086 3 Madenschraube
6 56002093 1 SCR HEX HD 1/4-20 X 1.00
7 56002523 2 SCR PAN HD PHIL HP5 8-32 X .38 [1]
8 56002840 1 Nut  1/4  20 [2]
9 56002843 1 NUT HEX NYL LOC-THIN1/2-1
10 56003039 2 Schraube 1/4-20
11 56003145 2 Nut 1/4 20
12 56003186 4 Schrauben
13 56003228 4 KEY, WDF 606
14 56003261 1 Ring
15 56003342 1 Dichtung
16 56003389 2 MutterHEX NYL LOC M8-1.25
17 56003436 2 Schraube Hex HDss M8-1.25
18 56009062 9 Schraube
19 56250414 3 Bearing Flange/Lager
20 56305072 1 Zugfeder [2]
21 56314195 1 Lenkwelle BR 800 S
22 56314295 1 Abdeckung f. Lenksäule,
23 56314296 1 Verkleidung Lenksäule,
24 56320595 2 BUECHSE
25 56367095 3 Ring zu 5015B
26 56412198 1 Lenkkette
27 56412281 1 Kabelzug FrischwasserBR 700 [1]
28 56413211 2 Lagerflansche
29 56413657 1 Lenksäule BR600S-850S
30 56413658 1 Verzahnung [2]
31 56414084 1 LOWER COLUMN WELDMENT [3]
32 56413661 1 Lenksperrung [2]
33 56413664 1 Stange [2]
34 56420059 1 Lenkstange, oben
35 56440817 1 "Knopf 1.00 x 1/4 """ [2]
36 56454081 1 Kreuzgelenk zu 5015B
37 56471148 1 Zahnrad
38 56497306 1 Lenkrad cu CR 1300
39 56497308 1 Verschalung Lenkwelle
40 56497543 1 CAP
41 56497560 1 Adapter
42 56900041 1 Hülse
43 56002866 1 Mutter HEX NYL LOC
44 56001884 1 Mutter 5/16 24
45 56112054 1 Feder
46 56003145 1 Nut 1/4 20
47 56414078 1 ROD-TILT WHEEL
48 56414075 1 RATCHET-STEERING COLUMN
49 56414081 1 STEERING PAWL WELDMENT
50 56414088 1 KNOB-TILT WHEEL

Part Notes:
[1] - Not used on EDS or EcoFlex models.
[2] - Only used on machines built before November 2015.
[3] - For machines built before November of 2015 the Lower Column Weldment part number was 56413659 which is no longer available, to

replace order

Steering Upgrade Kit 56384447.



48

B+
1

B+
2

KE
Y

SW
.

SE
AT

SW
.

POT. LO

POT. HI

FO
R

W
A

R
D

FO
R

./R
E

V.

PIN 3 -- POT. LO

PIN 1 -- POT. HI

PIN 2 -- POT. WIPER

B+

B-

A2

M-

PI
N

11
--

M
U

LT
IM

O
D

E

ACC

SO
LU

TI
O

N

VA
C

U
U

M
B

R
U

S
H

OPTIONAL

B-
1

B-
2

B-
3

B-
4

A1
SPEED CONTROLLER

INTERFACE

THERMISTOR

I-
-V

AC

I-
-B

R
U

SH
E1
CONTROL BOARD

OPTIONAL

22 AWG

HORN -

HORN +

OPTIONAL -- ON CYLINDRICAL MACHINE ONLY

SP
EE

D
M

O
D

E
C

O
N

TR
O

L

J4
-8

J2
-5

J3
-5

J3
-6

J4
-1

2

J4
-6J4

-2

J2-8

J4-7

J4-1

J2
-7

J2
-6

J2
-1

0

J3
-1

J3
-4

J3
-3

J3
-2

J4
-1

1
J4

-1
0

J4
-4

J4-9

J4-3

S
TA

TU
S

J4
-5

J2-9 PIN 4 -- SPEED LIMITSPEED LIMIT

PI
N

15
--

KS
I

PI
N

7
--

PR
O

G
1

D
R

IV
ER

PI
N

8
--M

AI
N

NOTE: M8 IS USED ON CYLINDERICAL
AND 35" & 38" DECK ONLY

NOTE: M10 IS USED ON
35" & 38" DECK ONLY

PI
N

16
--

PR
O

G
2

D
R

IV
ER

PI
N

14
--

PO
W

ER
EN

AB
LE

CYLINDRICAL DECK POLARITY OF M8

J2
-2

J2
-1

J2
-3

J1-1

J1
-2

J1-3

J1-4 J1-6

J1
-7

J1-8J1-9

J1-10

E2
CHEMICAL
SYSTEM

TRACKCLEAN CONNECTIONS
X001=B+(RED)
X002=B-(BLU)
X003=SCRUB(WHT)
X004=KEY SW(BRN)
X005=VACUUM(GRA)
X006=DRIVE(PNK)
X007=BYPASS(BRN)
X008=MACHINE SUPPLY(ORN)

BRN/YEL
KEY SW

BRN BRN-MACHINE

ORN

TRACKCLEAN
HARNESS

KEY SWITCH DETAIL

X004 X008

TRACKCLEAN BYPASS:
DISCONNECT ORANGE WIRE FROM TRACKCLEAN RELAY AND CONNECT TO BROWN
WIRE (X007).

X001

X002

X005

X003

X004

X006

REDRED BLK

RED

RED

BR
N

R
ED

/W
H

T

O
R

N
/B

LK

BL
K/

YE
L

W
H

T/
G

R
N

GRA
VIO

YEL/BLK

RED/GRN

WHT/YELGRN/BLK

BR
N

/W
H

T

WHT/BRN

WHT/BRN

BLK

BLK

RED

W
H

T

WHTRED

BR
N

/R
ED

BRN/RED

RED RED
YE

L/
VI

O

BLUBLU

BLU

BR
N

/W
H

T

ORN

ORNBRN

ORN/BLU

YEL

ORN

VIO

BLK

BLK

BLK

BLK

BRN/BLK

BL
U

/O
R

N
BL

K

BL
U

R
ED

BLU/BLK

BL
U

/O
R

N

BL
K

BL
U

YEL/VIO

BLK

WHT/BRN

WHT/BRN

BL
K

BLK/WHT

BLU/YEL

BLK

WHT/BRN

WHT/BRN GRA/BLK

WHT/RED

WHT/BRN VIO/BLK

VI
O

/B
LK

VIO/BLK

WHT/BRN
RED/WHT

BLU/GRA

BL
K

WHT/BRN
WHT/BRN

RED/BLK YE
L/

G
R

N
BLK

ORN/RED

YEL

BR
N

/Y
EL

BRN/YEL

BT1

BATTERY, 36 Vdc

+ -

M
M8

MOTOR, BRUSH

-+M
M8

MOTOR, BRUSH
+-

M
M7

MOTOR, BRUSH

-+

R1 POT 5.75K OHM

1
2

3

M
M9

MOTOR, SIDE BROOM

-+

H2

LAMP, HEAD

1 2

L1

VALVE, SOLENOID

1 2

K2

CONTACT N.O.

1 2

K3

CONTACT N.O.

1 2

D1

ZENER TVS

M
M6

MOTOR, VAC

1 2

F4

FUSE, 1 A.

1 2

S4
1 2

M

M1
BRUSH LIFT ACTUATOR

-+

S1

SW, SPST KEY
1 2

K5

CONTACTOR , BRUSH

M
M10

MOTOR, BRUSH

- +

M
M3

MOTOR, WHEEL DRIVE

-+

S3
1 2

S5

SW, SIDE BROOM
12

F1

FUSE, 150 A.

1 2

K1

CONTACT N.O.

1 2

H3

LAMP, FLASHING

1 2

K4

CONTACTOR, VACUUM

M
M11

PUMP, SOLUTION
-+

M
M4

PUMP, ACCESSORY

-+

M

M2
SQUEEGEE LIFT ACTUATOR

-+

H1

HORN-BACKUP ALARM

1 2

K3
MAIN CONTACTOR

F3

CIRCUIT BREAKER, 70 AMP

1 2

S2

SW, SEAT
21

S6
1 2

M
M5

MOTOR, VAC

1 2

F2

CIRCUIT BREAKER, 10 AMP

1 2

M
M12

PUMP, CHEMICAL

-+

D2

ZENER TVS

F5

FUSE, 5 A.

1 2

Wiring diagram
BR850CS Ecoflex

2015.10.05
2015.10.07



49

Wiring diagram
BR850CS Ecoflex

2015.10.05
2015.10.07

Pos. Artikel-Nr. Menge Variante Notes
A1 56390856 1 Geschwindigkeitskontrolle
BT1 1 Battery - not available [1]
E1 56396188 1 Schlüsselschalter [2]
E1 56390780 1 Bedienfeld, elektronisch
E1 56396189 1 Ersatzschlüsselzu 56396188 [2]
E1 56314713 1 Armaturenbrett BR 600 S [3]
E2 56316110 1 Platine f. EDS-System [4]
E2 56381078 1 CONTROL ASSEMBLY [5]
F1 56412089 1 FUSE  150 AMP
F2 56387316 1 Schütz 10A [6]
F3 56454429 1 CIRCUIT BREAKER  70A [7]
F4 1 Fuse 1 amp - not available [8]
F5 1 Fuse 5 amp, side broom / optional [9]
H1 56412177 1 Horn RückfahralarmBR 1100S
H2 56409239 1 Scheinwerfer [10]
H3 56416433 1 Blitzlampe zu BR 700 [10]
K1 56395453 1 CONTACTOR 36 VOLT 200 AMP
K2 56395455 1 Magnetventil 36V
K3 56395453 1 CONTACTOR 36 VOLT 200 AMP
L1 56397215 1 MagnetventilBA 755/855
M1 56393303 1 Antrieb
M1 56388520 1 Spindelmutter [2]
M10 56314784 1 Bürstenmotor 36V 450W [2]
M10 56314789 1 Bürstenantriebsmotor [11]
M10 56314786 1 Kohlebürstenkit [2]
M10 56314785 1 Getriebe [2]
M11 56212014 1 Pumpe 36 V BR 600-800
M12 56314984 1 PUMP  DETERGENT
M2 56390857 1 Hebesenkmotor 36V
M3 56390817 1 Antriebsrad kpl. m. Motor
M4 56212014 1 Pumpe 36 V BR 600-800 [10]
M4 56109587 1 PUMP HEAD ASSY [2]
M4 56109588 1 Absperrventil [2]
M5 56212223 1 CARBON BRUSH SET OF 2 [2]
M5 56410065 1 Saugmotor 36V 3St
M6 56212223 1 CARBON BRUSH SET OF 2 [2]
M6 56410065 1 Saugmotor 36V 3St [10]
M7 56314784 1 Bürstenmotor 36V 450W [2]
M7 56314499 2 Deckel f. Getriebe [2]
M7 56314335 1 Motor mit WinkelgetriebeBR 800 S [12]
M7 56412323 1 Kugellager (Bürstenseite) [13]
M7 56407489 1 ARMATURE [14]
M7 56314580 1 Kugellager [15]
M7 56314583 4 Kohlebürste f. BR6-800S [2]
M7 56314584 1 SAFETY HOOK [2]
M7 56407492 1 Bürsten Abdeckhaube [16]
M7 56314560 2 Fahrgetriebe [2]
M7 56410183 1 BEARING  F.E. [14]
M7 56407494 4 Abdeckung f. Kohlebürste [17]
M7 56314359 2 Keil [2]
M7 56314785 1 Getriebe [2]
M7 56314582 1 BRUSH RING [2]
M7 56407431 1 Bürstenmotor zu BR 850/C [18]
M7 56314786 1 Kohlebürstenkit [2]
M7 56314789 1 Bürstenantriebsmotor [11]
M7 56407493 4 Kohle BR 600/650/700/800BR 850/950/1050 [14]
M8 56314789 1 Bürstenantriebsmotor [11]
M8 56314784 1 Bürstenmotor 36V 450W
M8 56407431 1 Bürstenmotor zu BR 850/C [18]



50

Wiring diagram
BR850CS Ecoflex

2015.10.05
2015.10.07

Pos. Artikel-Nr. Menge Variante Notes
M8 56407492 1 Bürsten Abdeckhaube [16]
M8 56407494 4 Abdeckung f. Kohlebürste [16]
M8 56407489 1 ARMATURE [14]
M8 56410183 1 BEARING  F.E. [14]
M8 56314786 1 Kohlebürstenkit
M8 56407493 4 Kohle BR 600/650/700/800BR 850/950/1050 [19]
M8 56314785 1 Getriebe
M9 56469530 1 Winkelgetriebe BR 1000 [10]
R1 56454740 1 Potentiometer 5K [20]
S1 56396188 1 Schlüsselschalter
S1 56396189 1 Ersatzschlüsselzu 56396188 [2]
S2 7-82-00050 1 Sitzschalter BR 1300 S
S3 1 Switch, pump (part of M4) - not available [21]
S4 1 Switch, headlight (part of H2) - not available [22]
S5 56372088 1 Schalter [10]
S6 1 Switch, pump (part of M11) - not available [23]

Part Notes:
[1] - BATTERY - NOT AVAILABLE
[2] - NOT SHOWN
[3] - TSBUS2006-932 NOT SHOWN
[4] - DETERGENT INJECTION ONLY,

Only used on EDS models.
[5] - DETERGENT INJECTION ONLY,

Only used on EcoFlex models. EDS models are no longer in production and have been replaced by EcoFlex models.
[6] - CONTROL CIRCUIT
[7] - WHEEL DRIVE
[8] - FUSE, 1 AMP, NOT AVAILABLE
[9] - FUSE, 5 AMP (L), SIDE BROOM / OPTIONAL
[10] - OPTIONAL
[11] - BR 1050S DISK
[12] - BR 850S / DISK
[13] - BRUSH END, NOT SHOWN
[14] - FOR 56407431, NOT SHOWN
[15] - FAN END, NOT SHOWN
[16] - FOR 56407431, NOT SHOWN

SEE TSB-FC-2015-040
TSB-FC-2015-040 Replacement Parts

[17] - SEE TSB-FC-2015-040
TSB-FC-2015-040 Replacement Parts

[18] - ALL CYLINDRICAL
[19] - FOR 56407431, NOT SHOWN)
[20] - Potentiometer is part of 56601052.
[21] - SWITCH, PUMP (PART OF M4) - NOT AVAILABLE
[22] - SWITCH, HEADLIGHT (PART OF H2) - NOT AVAILABLE
[23] - SWITCH, PUMP (PART OF M11), NOT AVAILABLE



51

 

Optional kits and accessories - 1
BR850CS Ecoflex

2014.11.27
2016.10.03



52

Optional kits and accessories - 1
BR850CS Ecoflex

2014.11.27
2016.10.03

Pos. Artikel-Nr. Menge Variante Notes
Kits

146 2112 000 1 Einbauladegerät 36V-25A 230V [1]
146 2113 000 1 Einbauladegerät 36V-25A 230V [2]
56383188 1 ARM REST KIT R/H + L/H [3]
56314302 1 Rundumleuchte [2]
56314306 1 Seitenbesen, rechts [2]
56314308 1 Hand-Sprüh-Saugset [2]
56412223 1 Handabsaugung [2]
56314312 1 Sicherheitsgurt f. Sitz [2]
56314313 1 Frontlicht [2]
56316186 1 Saugmotorfilter [2]
56384137 1 IDLER W/O-RING KIT [2]
56384447 1 STEERING UPGRADE KIT [2]

BR 850S Squeegee Blade Kits
56382738 1 Absaugleisten-Set [4]
56382739 1 Sauglippen-Set, Gummi, rot [5]
56382740 1 Sauglippen-Set PU [6]

BR 1050S Squeegee Blade Kits
56382741 1 Absaugleisten-Set [7]
56382742 1 Sauglippen-Set, Gummi, rot [8]
56382743 1 Sauglippen-Set, PU [6]

BR 850S Disk Deck Blade Kits
56314914 1 Seitenschürzen-Set [9]
56314918 1 Spritz Gummi-Set [10]
56315722 1 Seitenschürzen-Set, Gummi [11]
56315721 1 Seitenschürzen-Set, rot [11]

BR 1050S Disk Deck Blade Kits
56314848 1 Spritz Gummi-Set, rot [10]
56390796 1 Seitenschürzenkit [9]
56315720 1 Seitenschürzen-Set, rot [11]
56390788 1 Seitenschürzen 38" [11]

BR 1050S Cylindrical Deck Blade Kits
56314860 1 Spritz Gummi-Set, rot [12]
56390791 1 Gummileiste [13]

Accessories
56383571 1 PROGRAMMER-USER [2]
56383572 1 PROGRAMMER CABLE-MOLEX [2]
56044426 1 LITERATURE PACK [2]
56044595 1 LITERATURE PACK [2]

BR 850S Disk Scrub Brushes
56505830 2 Padhalter 16" [2]
56505195 2 Padverschluss m. Spange [2]
56505835 2 Bürste PPN weich [2]
56505834 2 Bürste PPN hart [2]
56505836 2 Bürste Union Mix [2]
56505833 2 Bürste Sica weich, Aglite Grit 500 [2]
56505837 2 Bürste Sica mittel, Grit 240 [2]
56505838 2 Bürste Sica mittel, Grit 180 [2]
56505832 2 Bürste Sica hart, Dyna Grit 80 [2]
56505831 2 Bürste Sica sehr hart, Grit 46 [2]

BR 1050S Disk Scrub Brushes
56505760 2 Padhalter 330 mm [2]
56505195 2 Padverschluss m. Spange [2]
56505765 2 Bürste Prolene, weich [2]
56505764 2 Bürste Prolene, hart [2]
56505766 2 Bürste, Union Mix [2]
56505763 2 Bürste Aglite Grit [2]
56505767 2 Bürste Mid Grit, 330 mm [2]
56505768 2 Bürste Mid 330 mm [2]



53

Optional kits and accessories - 1
BR850CS Ecoflex

2014.11.27
2016.10.03

Pos. Artikel-Nr. Menge Variante Notes
56505762 2 Bürste sica mittel [2]
56505761 2 Bürste Sica hart [2]

BR 850S Cylindrical Scrub Brushes
56407473 2 Bürstenwalze Nylon weich, gelb [2]
56407474 2 Bürstenwalze Nylon hart, Naturborsten [2]
56407475 2 Bürstenwalze PP, rot [2]
56407476 2 Bürstenwalze Mid Grit 180, mittel [2]
56407477 2 Bürstenwalze Dyna Grit 80, hart [2]
56407478 2 Bürstenwalze Grit 46, sehr hart [2]

BR 1050S Cylindrical Scrub Brushes
56410294 2 Bürstenwalze Nylon, weich, gelb [2]
56410295 2 Bürstenwalze Nylon, hart, Naturborsten [2]
56410293 2 Bürstenwalze PP, Standard, rot [2]
56410296 2 Bürstenwalze Grit 180, blau/grau [2]
56410297 2 Bürstenwalze Grit 80, schwarz [2]
56410298 2 Bürstenwalze Grit 46, orange/braun [2]

Part Notes:
[1] - TSBUS2004-872 / TSBUS2009-1027. Optional
[2] - Optional
[3] - for seat 56383187 only. Optional
[4] - BR850S Squeegee Blade Kits include both front  rear squeegee blades
[5] - BR850SC Squeegee Blade Kits include both front  rear squeegee blades
[6] - Squeegee Blade Kits include both front  rear squeegee blades. Optional
[7] - (BR1050S) Squeegee Blade Kits include both front  rear squeegee blades. Optional
[8] - BR1050SC Squeegee Blade Kits include both front  rear squeegee blades
[9] - These Disk Deck Blade Kits include required mounting fasteners (Rivet, Nylon Tree Push-In 56003263) the 2 blades (front and rear) for

the deck and all skirt assembly blades. Optional
[10] - Standard These Disk Deck Blade Kits include required mounting fasteners (Rivet, Nylon Tree Push-In 56003263) the 2 blades (front

and rear) for the deck and all skirt assembly blades
[11] - These Disk Deck Blade Kits include just the blades for use in the two Skirt Assemblies. Optional
[12] - Standard For use on BR 1050S decks. These kits include all blades required for both the deck and skirts
[13] - For use on BR 1050S decks. These kits include all blades required for both the deck and skirts. Optional



54

Optional kits ans accessories - 2
BR850CS Ecoflex

2015.05.19
2013.04.02



55

Optional kits ans accessories - 2
BR850CS Ecoflex

2015.05.19
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 56505830 2 Padhalter 16"
02 56505195 2 Padverschluss m. Spange [1]
03 56505835 2 Bürste PPN weich
04 56505834 2 Bürste PPN hart
05 56505836 2 Bürste Union Mix
06 56505833 2 Bürste Sica weich, Aglite Grit 500
07 56505837 2 Bürste Sica mittel, Grit 240
08 56505838 2 Bürste Sica mittel, Grit 180
09 56505832 2 Bürste Sica hart, Dyna Grit 80
10 56505831 2 Bürste Sica sehr hart, Grit 46
21 56505760 2 Padhalter 330 mm
22 56505195 2 Padverschluss m. Spange [1]
23 56505765 2 Bürste Prolene, weich
24 56505764 2 Bürste Prolene, hart
25 56505766 2 Bürste, Union Mix
26 56505763 2 Bürste Aglite Grit
27 56505767 2 Bürste Mid Grit, 330 mm
28 56505768 2 Bürste Mid 330 mm
29 56505762 2 Bürste sica mittel
30 56505761 2 Bürste Sica hart
41 56407473 2 Bürstenwalze Nylon weich, gelb
42 56407474 2 Bürstenwalze Nylon hart, Naturborsten
43 56407475 2 Bürstenwalze PP, rot
44 56407476 2 Bürstenwalze Mid Grit 180, mittel
45 56407477 2 Bürstenwalze Dyna Grit 80, hart
46 56407478 2 Bürstenwalze Grit 46, sehr hart
51 56410294 2 Bürstenwalze Nylon, weich, gelb
52 56410295 2 Bürstenwalze Nylon, hart, Naturborsten
53 56410293 2 Bürstenwalze PP, Standard, rot
54 56410296 2 Bürstenwalze Grit 180, blau/grau
55 56410297 2 Bürstenwalze Grit 80, schwarz
56 56410298 2 Bürstenwalze Grit 46, orange/braun

Part Notes:
[1] - FOR 56505750



56

Brush selector guide-disk
BR850CS Ecoflex

2015.05.19
2013.04.02



57

Brush selector guide-disk
BR850CS Ecoflex

2015.05.19
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 56505830 1 Padhalter 16"
02 56505195 1 Padverschluss m. Spange
03 56505831 1 Bürste Sica sehr hart, Grit 46
04 56505832 1 Bürste Sica hart, Dyna Grit 80
05 56505833 1 Bürste Sica weich, Aglite Grit 500
06 56505834 1 Bürste PPN hart
07 56505835 1 Bürste PPN weich
08 56505836 1 Bürste Union Mix
09 56505837 1 Bürste Sica mittel, Grit 240
10 56505838 1 Bürste Sica mittel, Grit 180
21 56505760 1 Padhalter 330 mm
22 56505195 1 Padverschluss m. Spange
23 56505761 1 Bürste Sica hart
24 56505762 1 Bürste sica mittel
25 56505763 1 Bürste Aglite Grit
26 56505764 1 Bürste Prolene, hart
27 56505765 1 Bürste Prolene, weich
28 56505766 1 Bürste, Union Mix
29 56505767 1 Bürste Mid Grit, 330 mm
30 56505768 1 Bürste Mid 330 mm



58

Brush selector guide-cylindrical
BR850CS Ecoflex

2015.05.19
2013.04.02



59

Brush selector guide-cylindrical
BR850CS Ecoflex

2015.05.19
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
01 56407473 1 Bürstenwalze Nylon weich, gelb
02 56407474 1 Bürstenwalze Nylon hart, Naturborsten
03 56407475 1 Bürstenwalze PP, rot
04 56407476 1 Bürstenwalze Mid Grit 180, mittel
05 56407477 1 Bürstenwalze Dyna Grit 80, hart
06 56407478 1 Bürstenwalze Grit 46, sehr hart
11 56410294 1 Bürstenwalze Nylon, weich, gelb
12 56410295 1 Bürstenwalze Nylon, hart, Naturborsten
13 56410293 1 Bürstenwalze PP, Standard, rot
14 56410296 1 Bürstenwalze Grit 180, blau/grau
15 56410297 1 Bürstenwalze Grit 80, schwarz
16 56410298 1 Bürstenwalze Grit 46, orange/braun



60

56390764 - Kit, Deck BR 850S
BR850CS Ecoflex

2015.05.19
2013.04.02



61

56390764 - Kit, Deck BR 850S
BR850CS Ecoflex

2015.05.19
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56390764 1 KIT DECK 3220D [1]
01 56390866 1 Saugleiste C
02 56314716 1 Bürstendeck 32
10 56314914 1 Seitenschürzen-Set [2]
11 56314918 1 Spritz Gummi-Set [2]
20 56382738 1 Absaugleisten-Set [3]
21 56382739 1 Sauglippen-Set, Gummi, rot [3]
22 56382740 1 Sauglippen-Set PU [3]
30 56505830 1 Padhalter 16" [4]
31 56505835 1 Bürste PPN weich [4]
32 56505834 1 Bürste PPN hart [4]
33 56505836 1 Bürste Union Mix [4]
34 56505833 1 Bürste Sica weich, Aglite Grit 500 [4]
35 56505837 1 Bürste Sica mittel, Grit 240 [4]
36 56505838 1 Bürste Sica mittel, Grit 180 [4]
37 56505832 1 Bürste Sica hart, Dyna Grit 80 [4]
38 56505831 1 Bürste Sica sehr hart, Grit 46 [4]

Part Notes:
[1] - COMPLEXITY REDUCTION
[2] - 32" Disk Deck Blade Kits
[3] - 32", 35" Model Squeegee Blade Kits
[4] - COM PATIBLE 32"BRUSHES



62

56390765 - Kit, Deck BR 850S
BR850CS Ecoflex

2015.05.19
2015.05.11



63

56390765 - Kit, Deck BR 850S
BR850CS Ecoflex

2015.05.19
2015.05.11

Pos. Artikel-Nr. Menge Variante Notes
01 6666 1
01 56382742 1 Sauglippen-Set, Gummi, rot
02 56314716 1 Bürstendeck 32
20 56314914 1 Seitenschürzen-Set
21 56314918 1 Spritz Gummi-Set
30 56382738 1 Absaugleisten-Set
31 56382739 1 Sauglippen-Set, Gummi, rot
32 56382740 1 Sauglippen-Set PU
40 56505830 1 Padhalter 16"
41 56505831 1 Bürste Sica sehr hart, Grit 46
42 56505832 1 Bürste Sica hart, Dyna Grit 80
43 56505833 1 Bürste Sica weich, Aglite Grit 500
44 56505834 1 Bürste PPN hart
45 56505835 1 Bürste PPN weich
46 56505836 1 Bürste Union Mix
47 56505837 1 Bürste Sica mittel, Grit 240
48 56505838 1 Bürste Sica mittel, Grit 180



64

56390769 - Kit, Deck BR 850S C
BR850CS Ecoflex

2015.05.19
2013.04.02



65

56390769 - Kit, Deck BR 850S C
BR850CS Ecoflex

2015.05.19
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56390769 1 KIT DECK 3220C [1]
01 56390866 1 Saugleiste C
02 56314655 1 Zylinderdeck BR 850 SC [1]
10 56407447 1 Spritz Gummi [2]
11 56410335 1 Seitengummi [2]
20 56382738 1 Absaugleisten-Set [3]
21 56382739 1 Sauglippen-Set, Gummi, rot [3]
22 56382740 1 Sauglippen-Set PU [3]
30 56407473 1 Bürstenwalze Nylon weich, gelb [4]
31 56407474 1 Bürstenwalze Nylon hart, Naturborsten [4]
32 56407475 1 Bürstenwalze PP, rot [4]
33 56407476 1 Bürstenwalze Mid Grit 180, mittel [4]
34 56407477 1 Bürstenwalze Dyna Grit 80, hart [4]
35 56407478 1 Bürstenwalze Grit 46, sehr hart [4]

Part Notes:
[1] - COMPLEXITY REDUCTION
[2] - Cylindrical Skirts
[3] - 32", 35" Model Squeegee Blade Kits
[4] - COM PATIBLE 32"BRUSHES



66

56390776 - Kit, Deck BR 1050S
BR850CS Ecoflex

2015.05.19
2013.04.02



67

56390776 - Kit, Deck BR 1050S
BR850CS Ecoflex

2015.05.19
2013.04.02

Pos. Artikel-Nr. Menge Variante Notes
00 56390776 1 KIT DECK BR 3820D [1]
01 56390830 1 Saugleiste D
02 56314901 1 DISC DECK ASSY  38 [1]
10 56314848 1 Spritz Gummi-Set, rot [2]
20 56382741 1 Absaugleisten-Set [3]
21 56382742 1 Sauglippen-Set, Gummi, rot [3]
22 56382529 1 Sauglippen-Set, PU [4]
30 56505760 1 Padhalter 330 mm [5]
31 56505765 1 Bürste Prolene, weich [5]
32 56505764 1 Bürste Prolene, hart [5]
33 56505766 1 Bürste, Union Mix [5]
34 56505763 1 Bürste Aglite Grit [5]
35 56505767 1 Bürste Mid Grit, 330 mm [5]
36 56505768 1 Bürste Mid 330 mm [5]
37 56505762 1 Bürste sica mittel [5]
38 56505761 1 Bürste Sica hart [5]

Part Notes:
[1] - COMPLEXITY REDUCTION
[2] - 38"Disk Deck Blade Kits
[3] - 38"Model Squeegee Blade Kits
[4] - 38"Model Squeegee Blade Kits

EXPIRED USE 56382743
[5] - COMPATIBLE 38"BRUSHES



68

32

33

D

C

A

13

24

23

7 17 16

8

3

13

1
1

12

12

14

11

16

25

34

FRONT

New style
foot pedal

C

B

Old style
foot pedal

AB

AA

AC

34

25

FIGURE 1

56314306 RIGHT SIDE BROOM KIT
BR850CS Ecoflex

2016.10.03
2016.10.03



69

56314306 RIGHT SIDE BROOM KIT
BR850CS Ecoflex

2016.10.03
2016.10.03

Pos. Artikel-Nr. Menge Variante Notes
56314306 1 Seitenbesen, rechts

1 56001939 6 Flachdichtung 5/16
2 56001993 2 SCR PAN HD PHIL 10-24X.50 [1]
3 56002066 4 Schraube
4 56002098 4 Scheibe [1]
5 56002119 1 Schraube 1/4-20x50zu BR 1000 [1]
6 56002155 4 SCR HEX 1/4-20 X .75 [1]
7 56002691 1 SCR HEX 5/16-18 X 5.50
8 56002701 1 MUTTER 5-16-18 HEX JAM
9 56002769 1 Stopmutter 3/8-16 [2]
10 56003039 4 Schraube 1/4-20 [1]
11 56003312 1 Stoppmutter M12 1.75
12 56003389 6 MutterHEX NYL LOC M8-1.25
13 56003416 6 SCR HEX M8-1.25 X 30MM
14 56003418 1 SCR HEX M12-1.75x30mm
15 56009252 1 Flügelmutter SS 3/8 - 16 [2]
16 56185264 3 Lager
17 56228052 2 Buchse
18 56324310 1 NUT PLATE [1]
19 56372088 1 Schalter [1]
20 56378534 1 Knob 1.12 x 3/8-16 [2]
21 56314095 1 Bürstenhalter BR 1050 [1]
22 56314167 1 Träger f. Seitenbesen [1]
23 56314174 1 PIVOT WELDMENT
24 56314178 1 Träger
25 56314190 1 BRACKET  LIFT
26 56314194 1 BAR  LIFT [2]
27 56314198 1 ROD  LIFT [2]
28 56469530 1 Winkelgetriebe BR 1000 [1]
29 145 1899 000 1 Seitenbesen PP 0,7 180x400 mm [1]
30 56314259 1 HARNESS  SIDEBROOM
31 56478246 1 CABLE TIE  E00549 RE438BA
32 56316315 1 Ansatzstück [3]
33 56316335 1 Haltewinkel [3]
34 56003716 1 WSH-FLT SS .344 X 1.500 X .08

Part Notes:
[1] - These items are pre-assembled together to create the “Broom/Motor Assembly” (A).
[2] - These items are pre-assembled together to create the “Lift Bar Assembly” (D).
[3] - These two items are only used on models with a 35” 38” size deck (BR 950/1050).






